-
=

-
e

i
G
S

by

e
]

o

e

o

:
*m...:
L
o

o

g.

e
i

: =
o e -
: B2 3 e e
= e
s
e e e
- e
e - -
o - e
L e -
o e o
et e -
e - -
e L -
L o .
- = =
= -
. - -
- !

-

e

o
L

Lo

e

i

G

e

b
i

e

Ferrey
CLlE
e

i

Firasiverebad
e =

fravee

hats

sah e L L LT

ik
-
i
5
i
.

i
=

-

i

wi‘ké o
e
W

e
i
o
o
-
:

;ﬁ -
e
%x&z

%%i;

e
o
o
e

o

G

.

i
|

-
:

o
o
ig%ﬁ

i

i
gimigﬂﬁﬁ

A
&

5

o

e
aa

B

Fu

e

2
el

L
e
e

i

S

it s

G

i

o
S
i

i

o

e
i

-
o

i
o
s

*i&f

e
i

-

o

o
o
o

b
t
o

.

i
S

e
b
e
o

b
S

e

il

phe g

.

-
i

G

-

.
-

Wi

L

i

e
i

Pl
-

E

e nnna

e

Ha

.
P
et
G g i shedan REE
e =
o 2
o e -
e -
i e it
: el - e
M o e
i s S £IEERRL by i
; S Lo
» : i Sl sl b
FEEREEEE e
Ll

Mheminii

i
e bt
-
=
=
dikis

S
s

- i
= BasorTieisiay s S e
- o & 4
e \M SR R i Fen
b e = L
e Al o it BBy
B - L i Eng
o) i L
i S o ik
- e e
= e it s bbb S )
i L o i
| - s : -
e | o L L s
i | i o L
- - e S i . . Pk 5
g i Fhis Gl B L o
e . L o i
S L . o -
o i i -
o : : e
: - - Ll
L o L L -
¢ : : .
e o -
| i e
foiE A e e -
i - . o
e . L .
e - e .
e
o -
= - |
ittt ¢ 25
e i
i

L

e
i

o

S

S

e
e

o
o

Sl

i
e
e
s
B e

fhhee
e

T

iy

i

e

e

T
LTy

R
bl

]

i

G
i
G
T
i

-

e

S

el
e

Srehe

o

o

i
o a
S
s
e i
e

e R

G

e

i

e

i

et

HEL

L

!

T

e

e

£
s

R
L

o

.

BRI

feiee

s s
sl
e

S

S
i

e €

i

P
B

B
e

A

o
u

-
L
e

L
.

e
o
L

s

:31‘;
:

:
i

L

i
o

INDUSTRIAL SEWING MACHINE

-
el T

:
i
-

x
L
g

il
o

il

o

e L

Tere e

Soinp bl e
G

S R e

i

-
o
:

i
o

£iily)
o
o

P

e

i
i
i

-

i

SR

e

:
o
-

i1l
o

P

e

-

e
fee

e
Goiiaa

e
ah L PR
e e

e EEes e Bl

i

;s il
s

e
e

e il

e

aan L

5
i

i

i

"
-

.
.
.

i
o
e

FEde
I

o

-
i

.

.
.
-

i

-

i

i
Gt
-
o

e

i
iy

e

i
2

e
=

:
=

o

i

drgEi e
peEE
SRR

.

e

e
SRR
L
AR R R o

e

o
LS PR

B

e e

e i EE e s g el e e g o G LD
o o e e
L e - &

et o

q;ﬂxv*“wux N S

(i o

o e

o o

o il

o i e
s i
Gl e h
L o . nei
- s e L i &

- L
y L Pt
ﬂww SRR e S
e e
.
.

i
-

P

Frabna g L
bl
o
L

e

e

SrE
fil

e



CONTENTS Hé&x

CO_MACH'NE BODY ............................................................................ 1
BRAS T AT

C1-UPPER SHAFT MACHANISM:---covvvvveerserssiisiicnisssssiinnnn 3
it

C2-NEEDLE BAR MECHANISM-FEED MECHANISM oo 5
ST BRI R B

CS_PUL‘LY MECHAN'SM ...................................................................... 7
S S Ehtm

- PRESSER‘BAR MECHANISM: e rseeeeenememsimneniiiiciins e 9
JRR [l i

C5-LOOPER MECHANISM:: :-++we+eseunssassnrerssssmiton s suivnshenusseooranerssssnns 11
BT T

C6-UPPER THREADING MECHANISM:wvorioovvvvvvessssis 13
[ ARk ) Jite i

C7-LOWER THREADING MECHANISM:++vorosroesssssssvveo 15
ERRR ) JiE e

C8-LOWER SHAFT MECHANISM-GAUGE PARTS --cv---vooe 17
L o b A

CO-GAUGE PARTS(SP) SP:r e 19
Sz

C10-GAUGEBARTS (DP) DP:w:xcsvsor il cvvciinnesinsunsussnssnsasssnies 21
BT H

C11-PULLER DEVICE MECHANISM DP ~ SP-croicerisseessni 23
R AT e

C12-ACCESSORIES - wwrrerreressmarsnstnimasissiiarns i 25
i

.-...17.-...



EO~1~




MACHINE BODY

REF. NO.# {415 NAME OF PARTS i1 Amt reqlizk i
C0-01 MACHINE HEAD FRa( [) 1
C0-C2 MACHINE REST BOARD FEiE( ) z
C0-04 OIL PLUG ji%e .
C0-05 LOWER WHEEL v 7iitn 1
C0-05-1 LOWER WHEEL v fiilig 1
C0-06 LOWER WHEEL CONNECTION 37 711 b 1
C0-07 ONE WAY TRIANGULAR AXLE B[] — [ i/} 2
C0-08 ONE WAY STILL SPRING i [r 0 2% 6
C0-09 ONE WAY STILL BALL W ik 6
CO-11 ONE WAY PUSHING PLATE B | ik 1
C0-11-1 PIN 2 1
C0-12-1 FEED DOG PUSHING PLATE LINK JEf il i
CO0-12A SCREW & elng] E
C0-B17-1 PULLER COVER 5= 1
C0-A17-3___|PULLER TOP COVER i = 7
C0-17-3 PACKING &= 1
C0-18 PLASTIC COVER F/E7E 2
C0-X28-1 SCREW 11/64 x40 23] 5
C0-X31 SCREW 9/64 x40 L8 125] 3
CO-X67 SCREW 3/32X 56 1% 3
CO0-X67-2___| SCREW 3/32X56 L6 g 3
CO-X77 SCREW 11/64 x40 L9 #25] >




6-1(PL,SP,PL-M)

e ) “;'SD I 3¢

PL,PL-M,SP




UPPER SHAFT MACHANISM

REF. NO.Z{4-#m5% NAME OF PARTS #1140 Amt reqlizf i
1- PULL BAR ENDING SCREW 7 5i2%] 1
C1-02 VERTICAL PULL BAR [ jiis 1
C1-03 PULL BAR BEARING i iifi 2
C1-04 VERTICAL PULL BAR FIXING SCREW Zeizg] 1
C1-04-1 WASER #&] 1
C1-Y2 PULL BAR SCREW NUT _|F@hiZF] 1
C1-06 UPPER SHAFT [ Tl 1
C1-06-1 UPPER SHAFT I Fiifi 1
C1-07 BALL BEARING 6202 @il 1
C1-08 BEARING SUPPORT il ]
C1-09 OIL STOPPER i 1
C1-7-1 FIXING BUSHUNG [ (i) 1
C1-9-1 CHOCK RING ‘¢ {/1&] 1
C1-10 BEARING CASE ASSEMBLY & 1
C1-11 BEARING 6302 il k 1
C1-12 OIL TANK Frias 1
C1-13 OILGAUGE WINDOW i3 1
C1-14 PACKING ik} #é] 1
C1-15 OIL GAUGE FLANGE e 1
C1-16 OIL TANK PACKING -3t ¥ 1
C1-17 PACKING [5E#0E] 1
C1-18 UPPER WHEEL ECCENTRIC WHEEL [H.L. [ 1
C1-18-1 ECCENTRIC WHEEL WASHER [iifizs 1
C1-18-2 BEARING j#ffififizk 1
C1-18-3 SCREW 9/64 X 40 IZ%] 2
C1-19 UPPER WHEEL MOVING PULL BAR [l Sil/0fs 1
C1-21 PULL BAR SCREW NUT 2 0i05] 1
C1-22 FIXING PULL BAR SCREW WASHER | /& %% 2
C1-22A WASHER #A[E(JZPL » PL-M » SP)(#%PL » PL-M) 2
C1-23 PULL BARSCREW NUT 5] 2
C1-24 THICKNESS ADJUSTING PULL BAR JE{iifs 2
C1-25 PULL BAR FIXING PULL BAR 73] 2
C1-26 UPPER WHEEL CONNECTION {5 &jif] 1
C1-27 MOVABLE LEFT-RIGHT CHOCK RING (i [a] 1
C1-29 CONNECTION COPPER TUBE #i&(G 2
C1-30 VERTICAL PULL BAR ®F oA 75 Geiig | 1
C1-31 WASHER _#4[6] 1
C1-102 BEARING FIXING SCREW /| FH2F] 1
C1-102-1 BEARING FIXING BUSHING BT[] 1
C1-X3 SCREW 15/64 X 28 122] 1
C1-X4 SCREW 15/64 % 28 #3%] 1
C1-X5 SCREW 9/64 x40 23] 4
C1-x6 CAP SCREW 10 =195 1
C1-X7 SCREW 1/4X%28 1iZ5] 2
C1-X9 SCREW 15/64 % 28 ﬁ;.ﬂ 2
C1-X38-1 SCREW 11/64X40 1%%] 2




12-1(PL-M,SM)

S — 1 AN P 12(PL,SP)  X10

10(PL-M,SM)
10-1(PL,SP) 9(PL-M,SM)
o : 9-1(PL,SP)
_ — 11(PL-M,SM)

T 11-1(PLSP)
X9
0 : (PLSP)x66 X7
Q’S;E‘; g (PL-MSM)x 7
(PL,SP#22) X31-1 3(PL-M,SM)
(PL-M,SM#18) 3-1(PL,SP)
c2522 X9 9
g |4
0 —
Q=)

C2~5~




NEEDLE BAR MECHANISM-FEED MECHANISM

REF. NO.# {415 NAME OF PARTS i1 Amt reqfi sk
C2-01 NEEDLE BAR CRANK [s i 1
C2-02 NEEDLE BAR CRANK BOD JZ7T:415 1
C2-03 NEEDLE BAR BRACKET §HEdk
C2-03-1 NEEDLE BAR BRACKET 214
C2-04 WICK i 1
C2-05 OIL LEAK PROOF CAP [ili= 1
C2-C6 WICK jii& 7
C2-07 NEEDLE BAR GUIDE SLIDE BLOCK [EEtciy 1
C2-08 NEEDLE BAR GUIDE il
C2-09 NEEDLE BAR FTiF
C2-09-1 NEEDLE BAR £} 1
C2-10 NEEDLE BAR BUSHING (UPPER) _ 1
C2-10-1 NEEDLE BAR BUSHING (UPPER) i+ 1
C2-11 NEEDLE BAR BUSHING (LOWERYEEE
C2-11-1 NEEDLE BAR BUSHING (LOWER)EF]

C2-12 THREAD TAKE-UP CRANK 2y 158

C2-12-1 THREAD TAKE-UP CRANK iy ™3 :
C2-14 OIL CAP B3 1
C2-15 NEEDLE_Z(PL - SP#22)(PL-M + SM#18) 3
C2-16 FEED DOG ECCENTRIC AXLE il

C2-17 WASHER #[&]

C2-18 ECCENTRIC WHEEL SLEEVE Jiii 0L

C2-C19 ECCENTRIC WHEEL WITH SCREW [ T [l 1
C2-20 ECCENTRIC WHEEL SLEEVE gL 1
C2-C21-1 FEED BAR SLIDE BLOCK ASSEMBLY 32 1ji (58 1] i
C2-22 PACKING i 76

C2-23 FEED LIFTING FORK i

C2-24 FEED BAR SLIDE BLOCK ASSEMBLY [0 7511158

C2-C25 FEED BAR ECCENTRIC SHAFT [/ /il 1
C2-26 FEED DOG ECCENTRIC SET [ [ 1
C2-X7 SCREW1/4X40 [2%] 5
C2-X8 SCREW11/64 x40 L12 #2%] 4
C2-X9 SCREW 15/64 X 28 1%2] 5
C2-X10 SCREW 15/64 X 28 142] )
C2-X14 FEED ECCENTRIC ADJUSTING SCREW [JiF 1
C2-X31-1 SCREW 9/64 x40 10&] 1
C2-X49 SCREW 9/64 X40 L5 23] 1
C2-X66 THREAD TAKE-UP CRANK {1 1




C3~7~




PULLY MECHANISM

REF. NO.# {415 NAME OF PARTS i1 Amt reqlizf i
C3-01 PULLEY % 5t 1
C3-02 TIMING BELT WHEEL ASSEMBLY (SUPPER) [RE it 1) z
C3-03 TIMING BELT WHEEL ASSEMBLY (LOWER) a5 2 ia( 1)

C3-04 TIMING BELT bR

C3-05 BELT COVER L5 1
C3-06 BELT COVER PLATE [ IR et 1
C3-07 PACKING [iiEe 1
C3-08 PULLEY COVER BASE Jig tilt 7 Be :
C3-09 PULLEY COVER J7 1t o=

C3-10 WASHER AT 2
C3-20 SPRING COIL OWE 3
C3-X01 SCREW1/4 %28 14] >
C3-X07 SCREW1/4X28 19%] 5
X3-X09 SCREW1/4 X 28 1% >
C3-X18 SCREW 15/64 X 28 %‘I 5
C3-X22 SCREW 7/16% 14 12 5
C3-X79 SCREW 3/16 X 32 L8 124] 5




(SP,SM) B18

1B(PL)

—[1(PL-M,SM}

— 5(PL,PL-M,SM)

C4~9~




PRESSER BAR MECHANISM

REF. NO. - ma NAME OF PARTS i1 Amt reqfi sk
C4-01 PRESSR BAR JILE 1
C4-1A PRESSR BAR_JEIH: 1
C4-1B PRESSR BAR JiENlE:

C4-02 FACE PLATE UPPER HINGE ASSEMBLY T RI7%8I

C4-03 STEEL BALL gk 1
C4-04 PRESSER BAR BUSHING (UPPER) FERFERIE(L) 1
C4-05 PRESSER BAR BUSHING (LOWER) WEIFEHIE(T ) 1
C4-5-1 PRESSER BAR BUSHING (LOWER) RERIFEiECE) ]
C4-06 FACE PLATE (LOWER) [ (L)

C4-07 PACKING [iilliF

C4-08 PRESSER BAR CLAMP ASSEMBLY JERlEEHc 1
C4-09 PRESSER BAR CLAMP SPRING Jit/j{ 1
C4-10 PRESSER BAR CLAMP SPRING PIN 5 i/ #] 1
C4-11 PRESSER BAR CLAMP SPRING ASSEMBLY [ W i);

C4-12 GUIDE WASHER ¢ [ 3%

Cd-13 WING NUT 5z R}

C4-14 PRESSER BAR LIFTER EALEZ) 1
C4-15 KNEE LIFTER LEVER JRIAHE i 1
C4-16 KNEE LIFTER SPRING Wi i 1
C4-17 PRESSER FOOT LIFTER CHAIN ASSEMBLY (& 5/ 5H[E

C4-B18 FACE PLATE (UPPER) il [ &

C4-19 STOPPER SPRING PLATE (L) J0J Z1(71)

C4-20 STOPPER SPRING PLATE (S) g Fr ZJ(4) 1
C4-24 OIP CAP_jlii% 1
C4-X8 SCREW11/64 X40 53] 7
C4-X9 SCREW 15/64 X 28 2] 2
C4-X25 PRESSER ADJUSTING SCREW % Ji24] g
C4-X26 STUD SCREW 15/64 X28 53]

C4-X27 STUD SCREW 5/16 X28 4] 1
C4-X31 SCREW 9/64 x40 L10 ##%] 3
C4-Xa4 SCREW 9/64 x40 25| ,
C4-X60 SCREW 9764 X40 _§%5]

C4-X95 SCREW 9/64 x40 IZ2%]

C4-Y02 SCREW 3/16X32 éuﬁ

C4-D2-27 RUBBER PLUR [iiE3E

~10~




C5~11~




LOOPER MECHANISM

REF. NO. A {495 NAME OF PARTS i Amt req skt
C5-02 ECCENTRIC WHEEL SLEEVE HiiE#) 1
C5-C3 LOOPER FEEDING FORK &%/ 1
C5-C4 | OOPER FEEDING SHAFT #h (i)

C5-C5 LOPPER FEEDING SHAFT BRACKET &+ FiE

C5-06 PIN 7§ 1

C5-C7 LOOPER FRONT-REAR TRANSMISSION 5 iaa5ai 1

C5-C8 SLIDE BROCK SHAFT [E[5=ui 5 1

C5-09 LOOPER LEVER SHAFT ?fi[# 7=l >

C5-10 PACKING #afE

C5-C11 CONNECTING ROD GUIDE PLATE | Filidifs

C5-12 WASHER #{& 1

C5-C13 LOOPER SHAFT CLAMP_{dimhiijak 1

C5-A14 LOOPER SHAFT {dial) 1

C5-C15 LOOPER SHAFT BUSHING (F) EhaliF=iE (i)

C5-16 LOOPER SHAFT BUSHING (B) {EaliliZ= &

C5-17 SET COLLAR FEfi7

C5-C18 FORWARD ARM CONER ASSY TlAE1R 1

C5-C19 PACKING [GilE 1

C5-20 OIL GAUGE FEiiE 1

C5-21 PACKING #2IE R 3
C5-22 CAP PLATE Tl

C5-23 PACKING [l

C5-25 "8"TYPE TRANSMISSION DEVICE 8=&iigif 1

C5-26 ECCENTRIC WITH SCREW /™ iij; 1

C5-27 EYEPIECE HI -

C5-C28 STEEL BALL [ffitiz

C5-C29 LOOPER SLIDE BASE HifZ[# %

C5-C30 WASHER %R

C5-C31 LOOPER FEEDING FORK #/ @} 1

C5-32 -

C5-33 E

C5-702 SQUARE BALL 15751

C5-X9 SCREW 15/64x28 I#&T 2
C5-X28 SCREW 11/64x40 EE] 1

C5-X28-1 SCREW 11/64x40 {Z&T 1

C5-X31 SCREW 11/64x40 12%] 16
C5-X32 SCREW 11/64x40 25T 2
C5-X34 SCREW 3/16x32 5] 1

C5-X35 SCREW 3/32x56 1Z%] 5
C5-X36-1 SCREW M3.5 L=10 §FF] 1
C5-X37 SCREW 11/64x40 EEET 1

C5-X38-1 SCREW 11/64x40 [2%] >
C5-X42 SCREW 1/2x28 5T 3
C5-X50 SCREW 9/64x40 L=5 i#&T 4
C5-X56 SCREW 15/64x28 122] >
C5-Y01 NUT 15/64x28 (Z&] 1

~12~




25

(B26)
26

48

PL» 8P » PL-M
SH - B26 13

34(PL-M,SM)
34-1(PL,SP)

€C6~13~




UPPER THREADING MECHANISM

REF. NO .S {7t NAME OF PARTS =il Amt reqiist it |
C6-01 UPPER THREAD GUIDE RETAINER [ 1
C6-03 BRACKET Jtiiilr 1
C6-06 THREAD HANGER &.75[6] 1
C6-07 LINE GUIDE DEVICE {#[{ii JEE 1
C6-7-1 PIN 2 1
C6-08 TENSION SPRING WASHER i 1s 8 B
C6-09 TENSION SPRING WASHER ajio% 744 2
C6-10 NUT [2R} 3
C6-11 TENSION DISC i fr 8
C6-12 TENSION DISE PRESSER ik /) A6 3
C6-13 UPPER THREAD TENSION SPRONG iE /19 3
C6-14 UPPER THREAD RELEASE PIN_#f] y
C6-15 THREAD RELEASER SHAFT i 1
C6-16 =
C6-17 -

C6-18 UPPER THREAD TENSION SUTD SCREW iR aE Fr 3
C6-23 LOWER THREAD TENSION PLATE 2F JJ kgl 4
C6-24 PIN 7] 7
C6-25 TENSION RELEASE CRANK #iff T
C6-26 TENSION RELEASE CONNECTING BAR [ {732 7
C6-27 THREAD RELEASER LEVER Ffil: i
C6-28 THREAD RELEASER LEVER SAFT Haniiifl 1
C6-29 TENSION RELEASE CONNECTING ROD i 1
C6-30 TENSION RELEASE LINK /[ GHifp 1
C6-31 TENSION RELEASE SUTD WLRIRES 1
C6-32 THREAD GUIDE Ei7] i
C6-33 WASHER % 1
C6-34 UPPER THREAD TAKE-UP LEEVER ASSEMLY AIT 7
C6-34-1 UPPER THREAD TAKE-UP LEEVER ASSEMLY AfF 1
C6-35 THREAD CHECKER K FFodi)t 1
C6-36 SPRING i % 7
C6-37 LOWER THREAD GUIDE &#:4)(D) 7
C6-38 WASHER /g 1
C6-39 UPPER THREAD TENSION REGULATOR ASSEMBLY ZiGai)t 1
C6-A40 UPPER THREAD TENSION SUTD ASSEMBLY_k /] ] 1
C6-41 UPPER THREAD TENSION SPRING i 7
C6-43 WASHER 6] 7
C6-44 UPPER THREAD FASTENING CAM WITH SCREW T 759k JJ 1 ¥ 1
CB6-X8 SCREW 9/64x40 12%] >
C6-X9 SCREW 15/64x28 4] 1
C6-X31-1 SCREW 9/64x40 4] 7
C6-X34-1 SCREW 11/64x40 24T 5
C6-X44 SCREW 9/64x40 L=5 2] 1
C6-X47 SCREW 11/64x40 122] T
C6-X48 SCREW 9/64x40 24T 5
C6-X49 SCREW 9/64x40 L=6 7] i
C6-X50 SCREW 9/64x40 132%] T
C6-X51 SCREW 11/64x40 24T |
C6-X53 SCREW 0/64x40 24T 7
C6-X54 SCREW 3/32x56 1241 1
CB6-X56 SCREW 15/64x28 12Z] 5
C6-X58 UPPER THREAD TENSION STUD SCREW % [ I & leg] 3
CB-X59 SCREW 11/64x40 2&] 7
C6-X65 SCREW 3/32x56 L=4 2] 5
C6-B26 TENSION RELEASE CONNECTING BAR [ #i /it 2
C6-C22 THREAD TAKE-UP COVER il &5 T
C6-Y04 NUT_11/64x40 122] 7

~14~



i\ 3
@ W\ _Tﬁ\
¢ { o
7) ¥ |
25-B X44 —= S
C22-B i
6

C7~15~



LOWER THREADING MECHANISM

REF. NO.Z{4-#m5% NAME OF PARTS EiTH Amt reqlizf i
C7-01 LOERT THREAD GUIDE RETAINER B2520( [) 1
C7-02N THREE PIPE-LINE THREAD TUBE (L5 z
C7-03 BRACKET Jfilr
C7-03N THREAD TUBE CLAMP T B
C7-06 LOWER THREAD GUIDE SUPPORTER T 1
C7-12 LOWER THREAD GUIDE HINGE ASSEMBLY JE@FI( ) 2
C7-12-1 LOWER THREAD GUIDE HINGE ASSEMBLY 1257 s 2
C7-17 LOWER THREAD COVER [ 5
C7-A10 LOWER THREAD COVER | il 1
C7-A11 PLATE SPRING 2] >
E7-A12 FIXING PLATE j@)3H(T) 2
C7-A14 LOWER THREAD TENSION BRACKET - fiagnf: 1
C7-A14-1 THREAD GUIDE i/ >
C7-A17 LOWER THREAD GUIDE RETAINER 7B )y
C7-A18 PLATE SPRING JHF %) 5
C7-A50 LOOPER SIDE COVER (R)ASSY # 7l
C7-A51 LOOPER SIDE COVER (L) ASSY Hgai 1
C7-A55 LOWER THREAD GUIDE g f: 1
C7-C20-B___| THREAD TENSION ROD /Dji#ZFE 3
C7-C21-B LOWER TEREAD TENSION BRACKET Wit 3
C7-C22-B LOWER TEREAD TENSION NUT /Divis Lt 3
C7-C23-B LOWER TEREAD TENSION PLATE /v 6
C7-C25-B LOWER TEREAD TENSION SPRING /bfvdiiss 3
C7-27 THREAD TAKE-UP LEVER COVER 815 2 1
C7-28 SPRING #H%%) >
C7-29 LOWER THREAD TAKE-UP LEVER FRAME g e
C7-30 LOWER THREAD TAKE-UP LEVER COVER SHAFT #

C7-31 LOWER THREAD TAKE-UP LEVER BASE i 2 20

C7-32 GUIDE PLATE i iBn 2l 1

C7-33 WASHER #40%] 1

C7-34 LOERT THREAD GUIDE PLATE [ F 1

C7-35 SCREW %

C7-36 WASHER #06]

C7-37 LOWER THREAD GUIDE(LEFT) W11

C7-39 LOWER THREAD GUIDE(LEFTRIGHT) /] 2
C7-40 LOWER THREAD GUIDE(LEFT) i8] 1

C7-41 LOWER THREAD GUIDE PLATE [L. EE 1

C7-44 LOWER THREAD TAKE-UP DISC ASSEMBLY Fiim i

C7-45 LOWER THREAD FEED TUBE i

C7-47-1 LOOPER THREAD GUIDE BRACKET 2%k

C7-48 THREAD CUTTER GUIDE PLATE Uiy /) 1

C7-49 THREAD CUTTER UJfi/] 1

C7-A50-2 STOPPER SPRING PLATE T 2
C7-A50-3 PIN & 4
C7-A50-4 FACE PLATE UPPER HINGE ASSEMBLY(R) BEEHI(11)

C7-A51-4 FACE PLATE UPPER HINGE ASSEMBLY(L) wtf' BHHL)

C7-C68 PIN §f 1

C7-X8 SCREW 15/64x28 124] 1

C7-X31i SCREW 11/64x40 f{ 1 3
C7-X31-1 SCREW 11/64x40 F2%] 12
C7-X31-2 SCREW 9764x40 L10 [ 5
C7-X44 SCREW 9/64x40 L5 Lf T 7
C7-X45 SCREW 9/64 172%] 2
C7-X50 SCREW 9/64 15[ 2
C7-X60 SCREW 9/64x40 L4 12%] 1

C7-X64 SCREW 3/32x56 _12%] 3
C7-X65 SCREW 3/32x56 L4 11%] 2
C7-X66 SCREW 1/4x40 122] 5
C7-X67-1 SCREW 3/32x56 _124] 5
C7-X92 SCREW 9/64x40 % T 1

C7-X95 SCREW 9/64x40 §24] 1

C7-Y05 NUT 9/64x40 IZR}F 2

....16.....




X44 —os

oo Ky :
A20 =

A19 =

A21

C8~17~



LOWER SHAFT MECHANISM-GAUGE PARTS

REF. NO.Z#{-ma NAME OF PARTS i1 Amt reqfi sk
C8-C1 LOVER SHAFT T [l e
C8-02 BEARING 6200 Z_fili .
C8-03 BEARING 6201 Z il ’f.

C8-04 BALL BEARING BUSHING NET

C8-05 BEARING CASE ASSEMBLY Ml &Ti( 1) 1
C8-06 BEARING FIXING BUSHING B & 7
C8-07 NEEDLE CLAMP WITH SCREW 21 % 1
C8-08 NEEDLE PLATE 31 :
C8-09 PRESSER FOOT ASSEMBLY AL

C8-10 FEED DOG 2 fifd

C8-C10-11__|NEEDLE GUARD £[% 1
C8-11 BEARING 6302 fii& 1
C8-14H LAPPER ASSEMBLY 5.7 2B\ 3
C8-15 SPRING &

C8-18 LOOPER LONG #31()

C8-A19 LOOPER HOLDER (SHORT) S &(k)

C8-A20 LOOPER HOLDER (MIDDLE) #%[Z () 3
C8-A21 LOOPER HOLDER (LONG) #5} 4 (5) g
C8-102 BEARING FIXING SCREW 7} 2R 1
Cc8-11 LOOPER SHORT 5} (%)

C8-12 LOOPER MEDIUM #2H(t1)

C8-X3 SCREW 5/16 %28 Fi2

C8-X31 SCREW 9/64 x40 _#2%[ 1
C8-X32 SCREW 11/64 X 40 #05] 3
C8-X44 SCREW 9/64 %40 §i% 3
C8-X50 SCREW 9/64 x40 L10 ¥25] 3
C8-X74-1 SCREW1/4 % 28 27| 1
C8-X75 SCREW 11/64 <40 %]

C8-X77 SCREW 11/64 x40 #2%] 3
C8-X79 SCREW 3/16 %32 I} 1
C8-X81 SCREW 9/64 x40 _#23] 1
C8-X82 SCREW 9/64 X 40 23] >

_...18.....




SH

€9~19~




GAUGE PARTS(SP) SP

REF. NO.Z{4-#m5% NAME OF PARTS #1140 Amt reqlizf i
C9-01 NEEDLE CLAMP ASSEMBLY £[ % 1
C9-02 NEEDLE PLATE 2113 r
C9-03 PRESSER FOOT ASSEMBLY [l
C9-05 PRESSER FOOT (F) SPRING aji 2%

C9-06 PRESSER FDOTASSEMBLY TR 1
C9-07 SUB FEED DOG #ij 1
C9-09 FEED DOG 21k 1
C9-11 NEEDLE GUARD #[& r
C9-14XL LAPPER ASSEMBLY 5155 2L

C9-15 NEEDLE GUARD BRACKET 2] s

C9-A16 LOOPER (SHORT) ## (%) 1
C9-A17 LOOPER (MIDDLE) ##%}(r1) ]
C9-A18 LOOPER (LONG) 2t () ]
C9-A19 LOOPER HOLDER (SHORT) # &1 £ ()

C9-A20 LOOPER HOLDER (MIDDLE) 3] &(rh)

C9-A21 LOOPER HOLDER (LONG) & & ()

C9-X9 SCREW 15/64 %X 28 134] i
C9-X44 SCREW 9/64 x40 1#%] 1
C9-X50 SCREW 9/64 x40 1% 4
C9-X77 SCREW 11/64 x40 4] 3
C9-X79 SCREW 3/16X 32 5]

C9-X82 SCREW 9/64 x40 194]

C9-X83 STUD SCREW %ﬂi{:} 2
C9-X86 SCREW 3/32X56 - *@ i3] 1
C9-X91 SCREW 5/64X60 ;g;sg 2
C9-X93 SCREW1/8X44 12§] 3
C9-Y05 NUT 9/64 X 40 13 r
C9-D8-13K_ | SCREW 9/64 x40 185]

~20~




PL

3] —gym
8

X87T—Q g |
n—=s 85 T X

: [ '];'C——S
TR

X65—

s X8 )i ([T T g

2 : r s M !
Py . \ Nl
P i R ~
o= TP

= /

X83 "

C10~21~




GAUGE PARTS (DP) DP

REF. NO._# {415 NAME OF PARTS i1 Amt reqfi sk
C10-01 NEEDLE CLAMP ASSEMBLY §Fik 1
C10-02 NEEDLE PLATE 1% 1
C10-03 SPRING M %q;;

C10-04 SPRING F_§ 'J%

C10-05 SPRING BL 4 1
C10-06 PRESSER FOOT ASSEMBLY i A 1
C10-07 SUB FEED DOG %1704 1
C10-08H NUT 1/8X 44 151} -
C10-09 FEED DOG 24114

C10-10 SPRING BS i3

C10-11 NEEDLE GUARD #[% 1
C10-14XL__ |LAPPER ASSEMBLY & 15 ZE\ 1
C10-A16 LOOPER (SHORT) ¥ 2F(iq) ]
C10-A17 LOOPER (MIDDLE) #&1-(h)

C10-A18 LOOPER (LONG) #ZHE)

C10-A19 LOOPER HOLDER (SHORT) S 2 & (E)

C10-A20 LOOPER HOLDER (MIDDLE) ,;1 m) z
C10-A21 LOOPER HOLDER (LONG) #3t&() ,») 1
C10-X31 SCREW 9/64 X 40 77 1
C10-X32 SCREW 11/64 40 74]

C10-X44 SCREW 9764 x40 2% 3
C10-X50 SCREW 9764 %40 % 3
C10-X65 SCREW 3/32X56 124] 1
C10-X77 SCREW 11/64 x40 JJ 3
C10-X79 SCREW 3/16X32 124 z
C10-X82 SCREW 9/64 X4 [

C10-X83 STUD SCREW Lﬁﬁ 3
C10-X86 SCREW 3/32 %56 2% 3
C10-X87 SCREW 1/8X44 b5 @;Jm 7
C10-X88 SCREW 1/8X44 154] 7
C10-X89 SCREW 3/32X56 124] 7
C10-X97 SCREW 5/64X56 g ; 5
C10-X93 SCREW 1/8X44 5% 3

~PD~




PL,PL-M

Al8-1

10

< PL-K >

SP
-




PULLER DEVICE MECHANISM DP ~ SP

REF. NO. {9k

NAME OF PARTS &4

Amt req st

C11-01 PRESSURE ADJUSTING SCREW 4} H-ii#f 1
C11-02 UPPER WHEEL PRESSER BAR 7l 1
C11-03 SPRING 4E 1yt 1
C11-05 WHEEL DIRECTION FIXING DEVICE i {11484 1
C11-06 FRESSER ROD BUSHING iilifs 1
C11-07 UPPER WHEEL SEAT {7 fila! 1
C11-08 UPPER WHEEL CONNECTON [ 5F il 1
C11-09 ONE WAY PULL HOLDER Hijtf 1
C11-10 PACKING i il B4 1
C11-11 LOWER WHEEL i fii i 1
C11-12 ONE WAY TRIANGULAR WHEEL Hi i = Faiils >
C11-13 UPPER WHEEL 1 /il _ 1
C11-14 ONE WAY STILL BALL Bl 5
C11-15 ONE WAY STILL SPRING i [ i 5% 8
Cc11-17 CHOCK RING E#U{[[¥3 1
C11-A18-1 FACE PLATE (UPPER) DP [-fif &4 1
C11-D1-9 RUBBER PLUG HaJjai3E 4
C11-X09 SCREW 15/64 X 28 23] 1
C11-X19 SCREW H2%] 2
C11-X31 SCREW 9/64 x40 #Z§] 1
C11-X47 PRESSER FOOT LIFTER ##%T 1
C11-X47 SCREW 25[ 1
C11-X67 SCREW 3/32x56 251 3
C11-X67-1 SCREW 3/32x 56 0Z#] 6
C11-X67-2 SCREW 3/32x56 &3] 3
C11-X82 SCREW 9/64 x40 25T 3
C11-01A PRESSURE ADJUSTING SCREEW 4} ofli i3} 2
C11-02A NUT §Z5} 1
C11-03A PRESSER FOOT LIFTER F4H 1
C11-04A STUD SCREWJE[}';‘E}[‘[ 1
C11-05A SPRING 4 Jyiiii ¥ 1
C11-08A PRESSER BAR GUIDE ASSEMBLY T_Ifffﬁ%ﬁlﬁﬁ T4 1
C11-08A ROLLER PRESSER BAR LIFTER £ 1 1
C11-09A SCREW PRESSER ROD BUSHING ##4] 5
C11-10A PRESSER ROD BUSHING iifj1s 1
C11-12A UPPER WHEEL PRESSER BAR /il 1
C11-14A PULLER SUPPORTER ASSEMBLY {i ffifi 22 1
C11-16A ONE WAY PULL HOLDER H7if 1
C11-17A UPPER WHEEL CONNECTON [i2201] 1
C11-18A FACE PLATE Ju lil L 1
C11-19A ONE WAY TRIANGULAR WHEEL B — Fall: 5
C11-20A UPPER WHEEL {i ffifijj 1
C11-21A ONE WAY STILL BALL H [n;HEE 6
C11-22A ONE WAY STILL SPRING B ji] i 55 8

~24~




C12~25~



ACCESSORIES

REF. NO.# {415 NAME OF PARTS EiTH Amt reqlizf i
C12-01 THREAD STAND - Gegi e 1
C12-02 CUSHION ASSEMBLY [f5E 2
C12-2-1 WASHER %4 5
C12-03 BASE CUSHION BB a0 >
C12-04 HEAD COVER [/l & 1
C12-05 OIL TANK_ A jill<s 1
C12-06 OILER ASSEMBLY [\ 1
C12-07 NEEDLE &F 5
C12-08 TWEEZERS
C12-09 SPANNER [&] 5 [ - (#7)

C12-10 SPANNER ]3¢ it T-(#8) 1
C12-11 SCREW DRIVER il 1 7
C12-12 SCREW DRIVER /il - ;
C12-13 SCREW DRIVER 0 1

C12-14 THREADLE [EHz 7
C12-16 SPANNER [ 5 i J-(#10) 1
C12-X1 SCREW1/4 X 28 5] >
C12-X2 SCREW 6.2X26 At%%] 2

_...26.....




	FA007of2needles partslist
	FA007 of 2 needle instruction book_頁面_01
	FA007 of 2 needle instruction book_頁面_21
	FA007 of 2 needle instruction book_頁面_22
	FA007 of 2 needle instruction book_頁面_23
	FA007 of 2 needle instruction book_頁面_24
	FA007 of 2 needle instruction book_頁面_25
	FA007 of 2 needle instruction book_頁面_26
	FA007 of 2 needle instruction book_頁面_27
	FA007 of 2 needle instruction book_頁面_28
	FA007 of 2 needle instruction book_頁面_29
	FA007 of 2 needle instruction book_頁面_30
	FA007 of 2 needle instruction book_頁面_31
	FA007 of 2 needle instruction book_頁面_32
	FA007 of 2 needle instruction book_頁面_33
	FA007 of 2 needle instruction book_頁面_34
	FA007 of 2 needle instruction book_頁面_35
	FA007 of 2 needle instruction book_頁面_36
	FA007 of 2 needle instruction book_頁面_37
	FA007 of 2 needle instruction book_頁面_38
	FA007 of 2 needle instruction book_頁面_39
	FA007 of 2 needle instruction book_頁面_40
	FA007 of 2 needle instruction book_頁面_41
	FA007 of 2 needle instruction book_頁面_42
	FA007 of 2 needle instruction book_頁面_43
	FA007 of 2 needle instruction book_頁面_44
	FA007 of 2 needle instruction book_頁面_45
	FA007 of 2 needle instruction book_頁面_46
	FA007 of 2 needle instruction book_頁面_47


